
 
 

DAN DRYER A/S ● Tåsingevej 2 ● DK-8940 Randers SV ● Tel.: +45 86 41 57 11 ● info@dandryer.com ● www.dandryer.com 

SPARE PARTS LIST 

Height adjustment glide 645 

Pos. No. Art. No. Spare part 

1 20039 M6 nut, self-locking, stainless A2 

2 20634 Machine screw, M3x14 mm, stainless, Torx PH 

3 20730 Screw, Remform, 3x10 mm, Torx PH FZB  

4 20837 Washer, Ø5,2x15x1,2, DIN9021 

5 20897 Screw, M4x30 mm, Torx PH 

6 21045 Cable passage, neoprene  

7 28405 Axle spring, bottom, ø7,5mm 

8 28406 Locking device for forked shock absorber end piece 

9 40043 Felt pad 

10 40091 M5 nut 

11 41055 Terminal block, black, female part, Wieland 

12 41056 Terminal block, black, male part, Wieland 

13 41069 M16 cable gland with strain relief 

14 41070 M16 nut 

15 41703 Bush 1,5mm2 with collar, black 

16 47755 Top for terminal block, black, female part, Wieland 

17 47556 Top for terminal block, black, male part, Wieland 

18 64008 Handle 

19 64501 Slide profile 

20 64502 Bottom end profile 

21 64503 Top end profile 

22 64504 Top mounting bracket 

23 64505 Bottom mounting bracket 

24 64506 Bracket for gas spring 

25 64508 Mounting plate for hair dryer 

26 64509 Assembly bracket for gas springs 

27 64510 Steel rod for spiral cord 

28 64511 Gas spring, 60N 

29 64512 Spiral cord 

30 64514 Cable terminal cover, neoprene, type DA 136-6064 

31 64515 Mirror 

32 64520 Machine screw, M6x35 mm, stainless, Torx PH 

33 64522 Screw for top and bottom, M5x16 mm, stainless 



 
 

DAN DRYER A/S ● Tåsingevej 2 ● DK-8940 Randers SV ● Tel.: +45 86 41 57 11 ● info@dandryer.com ● www.dandryer.com 

  

  

34 64527 Locknut M5, stainless A2 

35 64528 Machine screw, M5x8, stainless, Torx PH 

36 64529 Washer, Ø6,5x11,7x1,5, DIN125A, stainless A2 

37 64530 Flange nut M6x8,5, form C, stainless A2 

38 64531 Allen screw, M6x16, stainless 

39 64535 Console sliding guide (2-section)  

 64536 Spare parts set for replacement of gas spring 

   


